

TEST REPORT

<b>Name of Sample</b>	MVG1588, MVG15889, MVG1590, MVG1591	<b>Shape of Sample</b>	110x110mm & 110x220
Dry-pressed porcelain tiles with water absorption B la $\leq 0,5\%$ for interior and exterior floors and walls.			

Test Description	Standard	Test Value
<b>Dimensional Features</b>	UNE-EN-ISO 10545-2: 2019	S: 110 mm +/- 0,9 mm x 110 mm +/- 0,9 mm x 8,5 mm +/- 0,5 mm M: 110 mm +/- 0,9 mm x 222 mm +/- 1,3 mm x 8,5 mm +/- 0,5 mm
<b>Modulus of rupture and breaking strength</b>	UNE-EN-ISO 10545-4: 2019	$\geq 35$ N/mm <sup>2</sup>   $\geq 1300$ N
<b>Abrasive resistance</b>	UNE-EN-ISO 10545-7: 1999	PEI 3
<b>Crazing resistance</b>	UNE-EN-ISO 10545-11: 1997	Pass
<b>Frost resistance</b>	UNE-EN-ISO 10545-12: 1997	Pass
<b>Household products resistance</b>	UNE-EN-ISO 10545-13: 2017	GA
<b>Chemical resistance</b>	UNE-EN-ISO 10545-13: 2017	GHA
<b>Stain resistance</b>	UNE-EN-ISO 10545-14: 2015	5
<b>Non-slip value</b>	UNE-EN-16165:2022 ANSI A137.1:2012	R11 / CLASS 3   DCOF >0,60
<b>Tone Variation</b>	-	V5